
ov195ea OV195EA-23503A / Engine 

Teilelisteov195ea OV195EA-23503A / Engine 

REF # ITEM # DESCRIPTION QTY REMARK

1 37900 Cylinder (Incl. 2, 20 & 
306)  

1

2 26727 Dowel Pin  2

6 33734 Breather Element  1

7 36557 Breather Ass'y. (Incl. 6 & 
12A)  

1

12 37944 Breather Tube  1

12A 36558 Breather Cover & Tube 
(Incl. 12B)  

1

12B  36694 Breather Tube Elbow  1

14 651080 Washer, 5/8 x 17/64 x 
1/64"  

2

14A 651052 Washer  1

15 37901 Governor Rod (Incl. 14)  1

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



16 37902 Governor Lever 1

18 651053 Screw, T-25, 10-32 x 
63/64"  

1

20 32600 Oil Seal  1

26 650561 Screw, 1/4-20 x 19/32"  2

30 37904 Crankshaft 1 43)  

37 651116 Square Nut  1

38 37109 Retaining Ring  1

40 40044 Piston, Pin & Ring Set 
(Std.)  

1

40 40045 Piston, Pin & Ring Set 
(.010" OS)  

1

42 40006 Ring Set (Std.)  1

42 40007 Ring Set (.010" OS)  1

43 20381 Piston Pin Retaining Ring  2

45 37905 Connecting Rod Ass'y. 
(Incl. 46)  

1

46 651115 Connecting Rod Bolt  2

48 35616 Valve Lifter   2

50 37906 Camshaft (Exhaust MCR) 1

52 29914 Oil Pump Ass'y.  1

70 37907 Mounting Flange (Incl. 72, 
75 & 80)  

1

72 37614 Oil Drain Plug (Flush 
Mount)

1

75 28460 Oil Seal  1

75A 510337 Oil Seal  1

80 37160 Governor Shaft 1

81 35479A Washer  2

82 37908 Governor Gear Ass'y. 
(Incl. 81)  

1

83 35322 Governor Spool  1

86 651096 Screw, 1/4-20 x 1-5/16"  11

89 37924 Flywheel Key  1

90 37923 Flywheel (w/ring gear)  1

92 650815 Belleville Washer  1

93 650816 Flywheel Nut  1

100 34443C Solid State Ignition  1

101 610118 Spark Plug Cover  1

101A 611284 Spark Plug Shield  1

103 651007 Screw, T-15, 10-24 x 
15/16"  

2

110 611306 Ground Wire (black) 4-
1/8"  

1

110A 37927 Ground Wire 
(green/white)  

1

119 37909 * Cylinder Head Gasket  1

120 37910 Cylinder Head  1

125 37911 Exhaust Valve (Std.) (Incl. 
151)  

1

126 37912 Intake Valve (Std.) (Incl. 
151)  

1

130 651097 Screw, 5/16-18 x 1-7/8"  5

135 34645 Resistor Spark Plug 
(RN4C)  

1 also available in Packaged Part #740069  

150 31672 Valve Spring  2

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



151 31673 Valve Spring Cap  2

151A 40016A Valve seal  1

154 37913 Rocker Arm Pivot Pin 
Ass'y.

1

155 37914 Rocker Arm 1

155A 37915 Rocker Arm Exhaust 1

156 651098 Rocker Arm Stud, 1/4-28 x 
3/4"  

1

158 36629 Push Rod 2

159 37916 * Rocker Arm Cover 
Gasket

1

160 37917 Rocker Arm Cover 1

161 651104 Screw, 1/4-20 x 1-3/8"  4

162 650914 Nut, 1/4-28  2

178 29752 Nut & Lock Washer 1/4-28 2

182 651076 Screw, 1/4-28 x 1-1/8"  2

184 26756 * Carburetor Gasket 1

185 37918 Intake Pipe  1

186 36201 Governor Link  1

200 37919 Control Bracket  1

207 37950 Throttle Link  1

209 651032 Scerw, 12-16 x 5/8"  2

210 27793 Conduit Clip  1

211 28942 Screw, 10-32 x 3/8"  1

212 37370 Bushing   2

223 651099 Screw, 1/4-20 x 7/8"  2

224 37921 * Intake Pipe Gasket  1

238 650932 Screw, 10-32 x 49/64"  2

239 35815 * Air Cleaner Gasket  1

241 37938 Air Filter Collar (Black)  1

245 37941 Air Filter (Paper) (also 
available in Packaged Part 
#740091)  

1

250 37942 Air Filter Cover  1

260 37926 Blower Housing  1

262 650831 Screw, 1/4-20 x 1/2"  4

269 37929 * Exhaust Manifold 
Gasket

1

270 37928 Exhaust Manifold  1

275 37930 Muffler (Incl. 277)  1

277 651101 Screw, 1/4-20 x 2-39/64"  2

285 35287C Starter Cup 1

287 650926 Screw, 8-32 x 21/64"  4

287 650926 Screw, 8-32 x 21/64"  4

290 29774 Fuel Line (8.62")  1

292 26460 Fuel Line Clamp  2

292 26460 Fuel Line Clamp  1

296 37768 Fuel Filter (Incl. 292)  1 also available in Packaged Part #740093  

305 37936 Oil Fill Tube  1

306 37937 * "O" Ring  1

307 37940 "O'' Ring  1

309 651104 Screw, 1/4-20 x 1-3/8"  1

310 37939 Dipstick  1

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



325 29443 Wire Clip  1

355 590701 Starter Handle  1

359A 37952 Starter Guard 1

370 36695 Decal - Tecumseh Logo for 
Top of Recoil Starter  

1

380 640336 Carburetor (Incl. 184)  1

390 590766 Rewind Starter  1

400 37949 Gasket Set 1 n notes)

414 37933 Spark Arrestor Screen 1

420 730225A SAE 30 4-Cycle Engine Oil 
(Quart)

1

421 37934 Exhaust Adapter Tube 1

424 788093A Adhesive Seal  1

456 37945 Oil Fill Tube Spacer  1

457 37922 Shoulder Spacer  1

458 651100 Screw, 10-24 x 2-3/8"  1

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



ov195ea OV195EA-23503A / Engine 

Teilelisteov195ea OV195EA-23503A / Engine 

REF # ITEM # DESCRIPTION QTY REMARK

1 37900 Cylinder (Incl. 2, 20 & 
306)  

1

2 26727 Dowel Pin  2

6 33734 Breather Element  1

7 36557 Breather Ass'y. (Incl. 6 & 
12A)  

1

12 37944 Breather Tube  1

12A 36558 Breather Cover & Tube 
(Incl. 12B)  

1

12B  36694 Breather Tube Elbow  1

14 651080 Washer, 5/8 x 17/64 x 
1/64"  

2

14A 651052 Washer  1

15 37901 Governor Rod (Incl. 14)  1

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



16 37902 Governor Lever 1

18 651053 Screw, T-25, 10-32 x 
63/64"  

1

20 32600 Oil Seal  1

26 650561 Screw, 1/4-20 x 19/32"  2

30 37904 Crankshaft 1 43)  

37 651116 Square Nut  1

38 37109 Retaining Ring  1

40 40044 Piston, Pin & Ring Set 
(Std.)  

1

40 40045 Piston, Pin & Ring Set 
(.010" OS)  

1

42 40006 Ring Set (Std.)  1

42 40007 Ring Set (.010" OS)  1

43 20381 Piston Pin Retaining Ring  2

45 37905 Connecting Rod Ass'y. 
(Incl. 46)  

1

46 651115 Connecting Rod Bolt  2

48 35616 Valve Lifter   2

50 37906 Camshaft (Exhaust MCR) 1

52 29914 Oil Pump Ass'y.  1

70 37907 Mounting Flange (Incl. 72, 
75 & 80)  

1

72 37614 Oil Drain Plug (Flush 
Mount)

1

75 28460 Oil Seal  1

75A 510337 Oil Seal  1

80 37160 Governor Shaft 1

81 35479A Washer  2

82 37908 Governor Gear Ass'y. 
(Incl. 81)  

1

83 35322 Governor Spool  1

86 651096 Screw, 1/4-20 x 1-5/16"  11

89 37924 Flywheel Key  1

90 37923 Flywheel (w/ring gear)  1

92 650815 Belleville Washer  1

93 650816 Flywheel Nut  1

100 34443C Solid State Ignition  1

101 610118 Spark Plug Cover  1

101A 611284 Spark Plug Shield  1

103 651007 Screw, T-15, 10-24 x 
15/16"  

2

110 611306 Ground Wire (black) 4-
1/8"  

1

110A 37927 Ground Wire 
(green/white)  

1

119 37909 * Cylinder Head Gasket  1

120 37910 Cylinder Head  1

125 37911 Exhaust Valve (Std.) (Incl. 
151)  

1

126 37912 Intake Valve (Std.) (Incl. 
151)  

1

130 651097 Screw, 5/16-18 x 1-7/8"  5

135 34645 Resistor Spark Plug 
(RN4C)  

1 also available in Packaged Part #740069  

150 31672 Valve Spring  2

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



151 31673 Valve Spring Cap  2

151A 40016A Valve seal  1

154 37913 Rocker Arm Pivot Pin 
Ass'y.

1

155 37914 Rocker Arm 1

155A 37915 Rocker Arm Exhaust 1

156 651098 Rocker Arm Stud, 1/4-28 x 
3/4"  

1

158 36629 Push Rod 2

159 37916 * Rocker Arm Cover 
Gasket

1

160 37917 Rocker Arm Cover 1

161 651104 Screw, 1/4-20 x 1-3/8"  4

162 650914 Nut, 1/4-28  2

178 29752 Nut & Lock Washer 1/4-28 2

182 651076 Screw, 1/4-28 x 1-1/8"  2

184 26756 * Carburetor Gasket 1

185 37918 Intake Pipe  1

186 36201 Governor Link  1

200 37919 Control Bracket  1

207 37950 Throttle Link  1

209 651032 Scerw, 12-16 x 5/8"  2

210 27793 Conduit Clip  1

211 28942 Screw, 10-32 x 3/8"  1

212 37370 Bushing   2

223 651099 Screw, 1/4-20 x 7/8"  2

224 37921 * Intake Pipe Gasket  1

238 650932 Screw, 10-32 x 49/64"  2

239 35815 * Air Cleaner Gasket  1

241 37938 Air Filter Collar (Black)  1

245 37941 Air Filter (Paper) (also 
available in Packaged Part 
#740091)  

1

250 37942 Air Filter Cover  1

260 37926 Blower Housing  1

262 650831 Screw, 1/4-20 x 1/2"  4

269 37929 * Exhaust Manifold 
Gasket

1

270 37928 Exhaust Manifold  1

275 37930 Muffler (Incl. 277)  1

277 651101 Screw, 1/4-20 x 2-39/64"  2

285 35287C Starter Cup 1

287 650926 Screw, 8-32 x 21/64"  4

287 650926 Screw, 8-32 x 21/64"  4

290 29774 Fuel Line (8.62")  1

292 26460 Fuel Line Clamp  2

292 26460 Fuel Line Clamp  1

296 37768 Fuel Filter (Incl. 292)  1 also available in Packaged Part #740093  

305 37936 Oil Fill Tube  1

306 37937 * "O" Ring  1

307 37940 "O'' Ring  1

309 651104 Screw, 1/4-20 x 1-3/8"  1

310 37939 Dipstick  1

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



325 29443 Wire Clip  1

355 590701 Starter Handle  1

359A 37952 Starter Guard 1

370 36695 Decal - Tecumseh Logo for 
Top of Recoil Starter  

1

380 640336 Carburetor (Incl. 184)  1

390 590766 Rewind Starter  1

400 37949 Gasket Set 1 n notes)

414 37933 Spark Arrestor Screen 1

420 730225A SAE 30 4-Cycle Engine Oil 
(Quart)

1

421 37934 Exhaust Adapter Tube 1

424 788093A Adhesive Seal  1

456 37945 Oil Fill Tube Spacer  1

457 37922 Shoulder Spacer  1

458 651100 Screw, 10-24 x 2-3/8"  1

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



caseries.19 OV195EA-23501A / TEC-640336 Carburetor. 

Teilelistecaseries.19 OV195EA-23501A / TEC-640336 Carburetor. 

REF # ITEM # DESCRIPTION QTY REMARK

0 640336 Carburetor 1 Incl. 184 of Engine PartsList  

1 632813 Throttle Shaft & Lever 
Assembly  

1

2 631767 Throttle Return Spring  1

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



4 631184 * Dust Seal Washer  1

5 631183 * Dust Seal  1

6 640070 Throttle Shutter  1

7 650506 * Shutter Screw 2

10 630973 Choke Shaft & Lever 
Assembly  

1

11 632045 Choke Return Spring  1

12 631184 * Dust Seal Washer  1

13 631183 * Dust Seal  1

14 631582 Choke Shutter 1

15 630735 Choke Positioning Spring  1

16 631807 Fuel Fitting  1

17 651025 Throttle Crack Screw/Idle 
Speed Screw

1

18 630766 Tension Spring  1

20 640357 Idle Restrictor Screw  1

20A 640200 Idle Restrictor Screw Cap  1

25 631867 Float Bowl  1

27 631024 * Float Shaft  1

28 632802 Float (Plastic)  1

29 631028 * Float Bowl "O" Ring  1

30 631021A * Inlet Needle, Seat & Clip 
(Incl. 31)  

1

31 631022 Spring Clip  1

36 632745 Main Nozzle Tube  1

37 632547 * "O" Ring, Main Nozzle 
Tube

2

40 640083 High Speed Bowl Nut  1

44 27110A * Bowl Nut Washer  1

47 630748 * Welch Plug, Idle Mixture 
Well  

1

48 631027 * Welch Plug, Atmospheric 
Vent

1

60 632760B  *Repair Kit  1 (Incl. items marked PK innotes)  

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983


